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Tenaris

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: ST RE
05029808 174
Date/Dia: 17/12/2005

Customer / Cliente:

PLESA ANAHUAC ¥ CIAS, S.A. DE C.V.

Customer's Order / Clente Orden - ltem N°

Customer's Reference { Referencia del clienle Manufacturer's Works Order N° |/ Confirmacion de Venta

Man: Maximum / Maximo
LMax: L M

T: Transverse | Transversal

! Maximo Longitudinal

TA: Room Temperature [ T

Obt: Obtained / Obtenido

P

TMin: Transverse Minimum | Minimo Transversal

083852/05
Manufacture Process | Proceso de fabricacion Product Type { Tipo de producto. Surface / Superficie.
SEAMILESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
fStandard or Specification [ Normas o especificaciones. Steel Grade / Grado de acero. Ends ( Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions [ Dimensiones. Length / Longitud. Quantity / Cantidad. 9 Pcs/pz Nominal Weight { Pesc Nominal
168.30 X 11.00 MM 5.50 / 6.50 MTS 42.67 RG/M
6 5/8 X 0.432 INCH 18.00 / 21.30 FT 28.57 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test X5 UTS. ¥.5.
Condicion de la probeta Dimensicnes de Ia probeta temp Unit f Unidad Uinit / Unidad ! Elongation
Heat N* Sample N*J Ls T | Type Size Area Temp. [KG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N° Tipo Ori Tamario Seccidn de Eul 0.5%
mm mmz2 ensayo RequirediRequerido Required | Requerido Required % in 2 inches
Thin: TMin: rtin %6 = APH
ThMax: Thax:
LMin: 29%.50 Liin: 42.18 Max Obt.
*C L Max: L Max: e
25166 |17932 |C/B| ST |Rec | L | 25.50 = 12.10 J308.55 TA 33.04 49.95 0.66 41
25166 |17933 |C/B| ST |Rec L | 25.60 x 11.50 J294.40 TA 32.99 5051 0.65 40
Ls: 1L tion of the le !l lizacion de la CIB: Body | Cuerpo RIU: Upset | Recalque TT: Heat Treatment | Tratamiento Térmico
Tra: Specimen with heat treatment at Laboratory | Probeta tratada en laboratorio NR: N lized and T 11 N lizado y R id TR: O hedand T d T lado y R id
N: Normalized | Normalizado A: Annealed | Recocido SR: Stress Relief ! Relevado de Esfuerzo ST: As Rolled / Sin Tratamiento
Rec: Strip specimen | Rectangular Cil: Round bar specimen | Cilindrica Ori: Orientation | Orientacion L: Longitudinal / Longitudinal

EUL: Extension Under Load Method
¥.S.: Yield strength | Fluencia

UTS: Ultimate tensile strength | Resistencia
LMin: Logitudinal Mini I Minimo L

TMax: T I Maximo Transversal Min: Minimum [ Minimeo
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Tenaris

Tubos de Acero de México, S5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1120 fax
05029808 214
Date/Dia: 17/12/2005
Customer/ Clients: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N* Customer’s Reference | Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
083852/05
Tiuzﬁmﬁca Process | Proceso de fabricacion Product Type [ Tipo de producto. Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steal Grade | Grado de acero. Ends [ Extremos. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 9 Pcs/pz Nominal Weight / Peso Nominal
168.30 X 11.00 MM 5.50 / 6.50 MTS 42.67 RKG/M
6 5/8 X 0.432 INCH 18.00 / 21.30 FT 28.57 LB/FT
[ HARDNESS TEST / ENSAYOS DE DUREZA ]
| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada: Required /Requerido HRC Heat/ Colada: Required /Requeride  HRC
25166 Min. Max. 22. 00 25166 Min. Max. 22.00
Sample / Muestra 17932 _m:n_. Ext: wm_.:m_mm Muestra 17933 _man { Ext:
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1i OD/DE |75.8 |75.8|76.9 |76.2 1 QDIDE 75.4 |75.1175.0|75.2
Unit / Unidad MW/C J76.0 |76.6|76.2 |76.3 Unit / Unidad MWIC 75.4|76.5]|76.4|76.1
HRb 1D/ 76.3 |76.2]|75.8 |76.1]0.2 HRb 107D 76.6176.3]78.2|77.0]1.8
Pipe N° / Tubo N°: Jua: c/B |rr: sT Pipe N° / Tubo M°: |us: cia Jer: sr

Min: Minimum / Minimo D401 1 I Di | Dia I Ls: Location of the sample / Localizacién de la muestra  Tra: Specimen with heat treatment at Lat y | Probeta da en laboratorio
Max: Maximum [ Maximo Aver.: Average C/B: Body [ Cuerpo NR: b lized and T i1 N lizado y R id A: Annealed | Recocido
OD/DE: Outside Diameter [ Diametro externo Prom.: Promedio R/U: Upset | Recalque TR: Quenched and Tempered | Templado y Revenido SR: Stress Relief / Relevado de Esfuerzo
MWIC: Mid Wall | Centro Var.: V | Vari TT: Heat T IT Térmico N: Normalized [ Normalizad ST: As Rolled | Sin T QIT: Quenched | Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS
Heat N* Sample N* Flattening Test
SEaen=er i E1UES 0] i SR E T o b S
25166 |17932 GOOD/BUENO
25166 |17933 G00D/BUENO
Thia i= 1o canily that the products describad here in wens manufactured, sampiod, testod, andlor in i with the: s

Tenaria' i stemped. In casa the owner ol

referenced end meets the mouirements in all respects. This cerificate i issued by 8 computarizad system and i is valid with slectronic signalure.

e onginal cemificate the trads-mark green colored
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- Tubos de Acero de México, §.A,
m:m q_m Km 433.7 Carr. México-Veracruz

Via Xalapa

(91697) Veracruz, Ver, México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1120 fax

05029808 3/4
Date/Dia: 4 N..;_ M\MOOW

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference { Referencia del cliente Manufacturer’s Works Order N* | Confirmacién de Venta
083852/05
Manufacture Process | Proceso de fabricacién, Product Type / Tipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade ( Grado de acero. Ends | Extremos. NORMAYL, BEVEL
APT 5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 9 Pcs/p=z Nominal Weight / Peso Nominal
168.30 X 11.00 MM 5.50 / 6.50 MTS 42.67 KG/M
6 5/8 X 0.432 INCH 18.00 / 21.30 FT - ] 28.57 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Compaosition, % [ Composicion %
Cc Mn Si Cr Mo 5 P Ni v Cu Al Sn As Nb Ti Ca B N 51 52
X100 X 1000 X 10000 X 100
Heat _I Max
Colada Min
Sample N° [P _smx.—|nm 135 40 | 15 | 30 | 30 | 400] 80 | d00 40 15 100
Muestra N° Min| 29 | 10
25166
17932 P 1s 69 28 7 2.912.1 9 50 1] 130 23 B 4 o 0 30 0 78 o 7.9
17933 P 18 65 28 & 3 2.3 9 50 0 132 23 8 4 0 0 29 0 78 a 2B8.2
H: Heat | Colada P: Product | Producto _
S51:SUMA Nb+V+Ti $2:SUMA Mo+Cr+Ni+Cu+Y
HYDROSTATIC TEST / PRUERA HIDRAULICZ |
Pressure / Presion Time/ Tiempo Results / Resultado
Unit! Unidad. Value/ Valor Seconds / Segundos
PSI 3000 5 Satisfactory / Satisfactorio

SUPPLEMENTARY TNFORMATION / INFCRMACION SUPLEMENTARIA

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricaciém de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco
Eléctrico-Horno de Afinacién-Maquina de Colada Continua. Acero calmado con aluminio.

This iz o cartify that the products described hare in wem , sampled, tasled, andlor i cted in wilh the il refarenced and meets ihe requissments in all respects. This certificate is issued by 8 computerized systerm and it is valid with alactronic signature, On the original cerificate the trade-mark green colomd
Tanans'is stamped, In case the ownar of the il torificate would rmlease & copy of i, ha must attest its conformily o the onginal ane. teking upon himself the eepaneibility for any unkswiul or not sliewsd use. Any @ ion andfor falsification will ba subj 1 the law

This cerificate [ not a dedarat origin nor may it be used-8s a declamtion of anigin

Esa documents cerifica que e ductos descritos agui fusron mank , probados ylo ir do acuerdo con la especiicacion de refamncia v satisfaca los comespandientes requerimientos. Este i s mite i un sistama comp ¥ o= vdlido con firma electidnica En ol carificade original &l iogotipe
Tenars (verde) asts imprasa er £n caso de que el poseedar del cartficado entregua una fotocopia del misme, debord gamntizar s conformidad can el orginal, y se hace responsable por cualquior uso ilogal o indehida. Cualquier aflemcitn yo falsificacion send sujeta o 1 lay

Este cenlificado no es, ni puede ser usado, como una declamacion de angen — DHCA TTT 04 0
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q - Tubos de Acero de México, S.A.

m:m “-m Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Ntmero Page / Pagina: (52) 229 989 1120 fax

05029808 4/4
DateDia: 17/12/2005

Customer / Cliente: PLESA AMAHUAC ¥ CIAS, S.A. DE C.V. |Customer’s Order / Cliente Orden - item N° Customer’s Reference | Referencia del cliente Manufacturer’s Works Order N* | Confirmacién de Venta
083852/05
IManufacture Process / Proceso de fabricacion. TProduct Type / Tipo de producto. Surface ! Superficia.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade | Grado de acera. Ends { Extremos. NORMAIL BEVEL
ﬁWMH 5L/ASTM Al106/ASME SAl06/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones. Length / Longitud. CGuantity | Cantidad, 9 Pcs/pz | Neminal Weight / Peso Nominal
168.30 X 11.00 MM 5.50 / 6.50 MTS 42.67 KG/M
6 5/8 X 0.432 INCH 18.00 / 21.30 FT 28.57 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACTION SUPLEMENTARTIAZ

Material free from Mercury contamination / Material libre de contaminacidm de Mercurio

Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MR0175-97

TAMSA REF: 579214

TAMSA QUALITY DEPARTMENT SIGNATURE

. CEF TCACION DE ”.lm( LIDAD

QUALITY CERTIFICATACN DEPT

Quality System Certified
N* 110950

Tanars is stamped, In caes the owner of the ofiginal certificate would releasze a copy of 1, he must attest ite conformity to the oniginal one, taking upan himself the responsibility for eny unlawful or not allowsd wse. Any alieration andior falzification will be subjocied o the law.
This cenificate s not a decteration of origin nor may i be used as a doeclamtion of orgin

Esla documenio cerifica que los productos descritos aqui fueron o

de acuardo con la esp on de y salisface los = requermntos,  Este ficado se emita

un sidoema do y e vélide con firma electiénica.  En el cartificado original sl logolipo
Tanniis (verde) 65t impreso en la hoja. En caso de qus el postedar del Gertificade eniregue una fotocopia del misme, deberd garantizar s conformidad cen el originel, y sa hece responsable per cuskquier use llegal o indebido. Cuslquier alteracien yio falsificacion serd sujets a s ley
Este cartificado no es, ni puede ser usado, como una declaracion de orgen _ DICA 777 D4 0]




